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TEST REPORT
Sample’s name Mark / Brand Laboratory No.
Ferrocure-113 - YQ.393
Test Results

Water retention : loss of water, kg:’m2 2.14
Drying time, min 15
Non volatile content, % 24.56
Customer’s name Ferro Construction Products Co., Ltd.

Customer’s address 144 Moo 1 Malaiman Rd., Tambol Tungkok, Songphinong District, Supanburi
72110

Sample’s description  Clear liquid

Test date 29 May 2006 — 2 June 2006
Test method ASTM C 309-03
Approved by Reported by
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(Mr.Pradab Sawangsri) (Mr.Anon Pomprasit)
Scientist 8 Scientist 7

This report is only valid for the sample received. The above statement is not intended for advertising purposes and
shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.
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